WATER POLLUTION CONTROL RESEARCH SERIES @ 12010 DTQ 02/72

COMBINED STEEL MILL
AND MUNICIPAL
WASTEWATERS TREATMENT

124513 il el bl e 18- 17 A 8 Y191 L0

U.S. ENVIRONMENTAL PROTECTION AGENCY



WATER POLLUTION CONTROL RESEARCH SERIES

The Water Pollution Control Research Series describes the
results and progress in the control and abatement of pollution
in our Nation's waters. They provide a central source of
information on the research, development and demonstration
activities in the Environmental Protection Agency, through
inhouse research and grants and contracts with Federal, State,
and. local agencies, research institutions, and industrial
organizations.

Inquiries pertaining to Water Pollution Control Research
[...]
found to be amenable to biological treatment.

91



Section VIII
Sewage Treatment Plant

Data Acquisition Evaluation

The city of Weirton operates sewage treatment facilities
undgr_tbe direction of the Weirton Sanitary Board. The
fac1l}t1es were designed in 1957 by Alden E. Stilson &
Associates, Limited, of Columbus, Ohio, to provide primary
degree removal with chlorination for a design population

of 38,700 in the year 1980. The average daily design flow
through the plant was 4,000,000 gallons per day. The

sewage tregtment facilities consist of grit removal, screen-
ing apd grinding, raw sewage pumping, preaeration, primary
sgttllng, chlorination, separate sludge digestion, and
disposal of the sludge by vacuum filtration with the dried
sludge trucked to waste. A schematic flow sheet of the
Weirton sewage treatment plant is shown on Figure 14. The
dimensions and capacities or volumes of the major components
of the treatment plant are listed in Table 3.

Undoubtedly the flows and population increase anticipated
by the design engineers have not developed, as the average
daily flow through the sewage plant is on the order of 1.25
mgd. As a result, only one-half of the treatment facilities
are in use.

To determine the volume of industrial water that can be
discharged to the sewage plant, daily flow rates for the
past three years have been studied. These were compiled

on a monthly basis and the ranges and average daily flows
for each month are shown on Table 4 for a three year period
beginning November 1, 1967, and ending October 31, 1969.
The mean daily flow for each of these respective calendar
years (November to October) was 1.062, 1.330, and 1.278 mgd.
The three year mean daily flow was 1.223 mgd. Daily flows
during this period ranged from a low of 0.180 mgd to a high
of 2.524 mgd. Only the volume of sewage flowing through
the plant is recorded, and on those days when the volume is
very low, such volumes are indicative that sewage is being
bypassed to the Ohio River.

Laboratory Control

Laboratory control of the plant's operation consists of
daily analyses of the raw and treated sewage for pH, dis-
solved oxygen, total, suspended and settleable solids,

93



¥6

OHIO RIVER

T — ——F

TRASH RACK
ARMINUTORS
GRIT CHAMBER
1 $ AW SEWAGE PUMPS
| VENTURI FLOW METER
CHLORINE
STORM WATER —(GH PRE-AERATION CONTACT TANKS
BY-PASS Hl _@_ CHLORINATION
S| < / EQUIPMENT
TANK PRIMARY
NO. | SETTLING
AIR | TANK NO. |
BLOWERS TANK
NO.2 ( PRIMARY
SETTLING
GRIT  _ RAW SLUDGE TANK NO. 2

DIGESTORS

TO DlSPOSAL<—|:]——J

VACUUM FILTER

SCHEMATIC FLOWSHEET PRIMARY SEWAGE TREATMENT PLANT

FIGURE 14



g6

Unit

Comminutor
Grit Chamber
Raw Sewage Wet Well

Raw Sewage Pumps

Preaeration Tanks

Primary Sedimentation
Tanks

Chlorine Contact Tank

Digestors

TABLE 3

PHYSICAL SIZE OF MAJOR FACILITIES
WEIRTON SEWAGE TREATMENT PLANT

No.

x 10'-2" SWD

x 8'-0" SWD

x 9'-7" SWD

x 9'-5" SWD

x 15'-0" SwWD

Dimensions
l6'-6" x 12'-0"
33'-0" x 20'-0"
35'-0" x 16'-0"
96'-6" x 33'-0"
28'-0" x 18'-0"
55'-0" dia x 23'=0"

Capacity or Volume

6.5 mgd

15,250 gallons

23,900 gallons

No. 1 - 2000 gpm

No. 2 - 3500 gpm

No. 3 - 2000 gpm
41,200 gals. each tank

214,380 gals. each tank

56,540 gallons



TABLE 4

COMPILATION OF DAILY RECORD FLOWS OF WEIRTON SEWAGE PLANT
THREE-YEAR PERIOD NOVEMBER 1, 1967 THROUGH OCTOBER 31, 1969

1967 1968 1969
Monthly Flow Avg. Daily Monthly Flow Avg. Daily Monthly Flow Avg. Daily

96

Range, mgd Flow, mgd Range, mgd Flow, mgd Range, mgd Flow, mgd

Nov. 0.645-1.214 1.001 0.395-1.414 0.959 1.107-1.600 1.308
Dec. 0.775-1.608 1.135 0.746-2.050 1.571 1.056-1.813 1.455
Jan. 0.772-1.439 0.970 0.505-1.873 1.431 1.046-1.679 1.444
Feb. 0.770-1.400 1.066 0.378-1.651 1.330 1.090-1.640 1.357
March 0.453-1.615 0.957 1.320~2.340 1.815 0.897-1.589 1.375
April 0.485-1.350 0.904 0.388-2.524 1.766 0.344-1.753 1.262
May 0.590~-1.245 1.045 0.859-1.772 1.283 0.902-1.565 1.176
June 0.900-1.170 1.034 0.690-1.276 0.872 0.851-1.2438 0.025
July 0.250-1.130 0.904 0.230-1.623 1.129 0.911-1.310 1.095
August 0.973-1.633 1.329 0.870-1.572 1.280 0.180-1.470 0.991
Sept. 0.328-1.420 1.151 0.420-1.350 1.193 1.210-1.659 1.436
Oct. 1.100-1.578 1.253 1.140-1.610 1.329 1.030-1.579 1.410
Year Mean: 1.062 1.330 1.278
Yearly

Range 0.250-1.633 0.230-2.524 0.180-1.813

3 Year Mean: 1.223 mgd



5-day biochemical oxygen demand (BOD), and temperature.

The total daily sewage flow, effluent chlorine residual and
volume of sludge pumped to the digesters are also recorded.
Daily settleable and suspended solids and BOD records have
been compiled on a monthly basis for the period November,
1966, through October, 1969, and are listed on Tables 5, 6
and 7, respectively. The plant's efficiency based upon these
three parameters can be summarized in the following Tables:

97



86

TABLE 5
COMPILATION OF DAILY RECORDED SETTLEABLE SOLIDS ANALYSES
THREE YEAR PERIOD NOVEMBER 1, 1967 THROUGH OCTOBER 31, 1969
SEWAGE TREATMENT PLANT, WEIRTON, WEST VIRGINIA

SETTLEABLE SOLIDS, IN ml/1

1967 Monthly Average 1968 Monthly Average 1969 Monthly Average
Raw Final Reduction Raw Final Reduction Raw Final = Reduction

Nov. 4.2 0.7 83.3% 4.9 0.4 91.8% 5.8 0.6 89.7%
Dec. 3.8 0.7 81.6% 4.3 0.8 8l.4% 4.3 0.7 83.7%
Jan. 4.5 0.3 93.3% 4.6 0.7 84.8% 4.6 0.8 82.6%
Feb. 4.1 0.6 85.4% 4.0 0.9 77.5% 5.4 0.5 90.7%
March 2.5 0.2 92.0% 3.4 0.6 82.4% 5.4 0.8 85.2%
April 2.7 0.3 88.9% 3.6 0.7 80.6% 4.6 0.8 82.6%
May 3.7 0.4 89.2% 3.3 0.6 81.8% 5.1 0.6 88.2%
June 5.0 0.8 84.0% 4.4 0.6 86.4% 5.6 0.4 92.9%
July 5.3 0.8 84.9% 5.2 1.0 80.8% 5.1 0.7 86.3%
August 5.8 0.5 91.4% 5.4 0.4 92.6% 4.2 0.3 92.9%
Sept. 5.3 0.4 92.5% 7.0 0.5 92.9% 6.4 0.8 87.5%
Oct. 5.3 0.7 86.8% 6.6 0.4 93.9% 5.3 0.9 83.0%
Yearly

Mean: 4.4 0.5 87.7% 4.7 0.6 86.6% 5.2 0.7 87.2%



66

TABLE 6
COMPILATION OF DAILY RECORDED SUSPENDED SOLIDS ANALYSES
THREE YEAR PERIOD NOVEMBER 1, 1967 THROUGH OCTOBER 31, 1969
SEWAGE TREATMENT PLANT, WEIRTON, WEST VIRGINIA

SUSPENDED SOLIDS, IN mg/l

1967 Monthly Average 1968 Monthly Average 1969 Monthly Average
Raw Final Reduction Raw Final Reduction Raw Final Reduction

Nov. 114 42 63% 126 59 53% 141 64 55%
Dec. - - - 115 61 47% 1lle 59 49%
Jan. 138 58 58% 126 51 60% 100 46 54% ¢
Feb. 116 58 50% 100 62 38% 139 55 60%
March 90 43 52% 101 66 35% 123 62 50%
April 84 42 50% 97 54 44% 93 54 42%
May 80 32 60% 108 77 29% 112 49 56%
June 109 61 44% 115 44 62% 123 55 55%
July 138 75 46% l46 59 60% 93 42 55%
August 150 66 56% 199 72 71% 152 65 57%
Sept. 161 67 58% 136 37 73% 119 66 45%
Oct. 158 62 61% 148 49 67% - - -
Yearly

Mean: 122 55 55% 126 58 54% 119 56 53%



00T

TABLE 7
COMPILATION OF DAILY RECORDED B.O.D.* ANALYSES
THREE YEAR PERIOD NOVEMBER 1, 1967 THROUGH OCTOBER 31, 1969
SEWAGE TREATMENT PLANT, WEIRTON, WEST VIRGINIA

BIOCHEMICAL OXYGEN DEMAND (B.0.D.), IN mg/l

1967 Monthly Average 1968 Monthly Average 1969 Monthly Average
Raw Final Reduction Raw Final Reduction Raw Final Reduction

Nov. 215 141 34% 224 118 47% 198 116 41%
Dec. 196 120 39% 197 119 40% 169 104 38%
Jan. 205 138 33% 211 138 35% 179 107 40%
Feb. 194 108 44% 166 117 30% 196 119 39%
March 102 65 36% 216 157 27% 215 139 35%
April 134 87 35% 213 129 39% 179 114 36%
May 133 71 47% 182 115 37% 156 96 38%
June 194 125 36% 207 102 51% 184 109 41%
July 162 94 42% 218 121 44% 149 95 36%
August 216 164 24% 229 129 44% 175 122 30%
Sept. 213 140 34% 218 111 49% 199 130 35%
Oct. 225 142 37% 196 115 41% 212 132 38%
Yearly

Mean: 182 116 36% 206 123 41% 184 115 37%

*B,0.D. = Biochemical Oxygen Demand



Over a three year period, these parameters of efficiency
show the operation and performance of the sewage treatment
plant Fo be faily consistent. The performance of this
plant 1s typical of other primary plants, even though the
one primary settling tank in use is operating at 65% of its
design flow of 2.0 mgd. (Table 8).

The existipg primary treatment plant was designed for an
average daily flow of 4.0 mgd. The State of West Virginia's
Department of Health follows the recommended design practice
of the Ten States Standardsl. These design criteria change
somewhat when using the primary treatment facilities in a
secgndayy treatment process. The capacities of the existing
fagllitles are compared to the design parameters for both
primary and secondary treatment in Table 9 to show the
limiting capacity (flow) for expansion. Based upon this
evaluation, the limiting unit would be the chlorine contact
tank at a flow of 5.0 mgd. Additional chlorine contact
capacity could be provided by enlarging the existing unit

or adding another tank during plant expansion. Since the
preaeration tanks are not necessary for expansion to second-
ary treatment, the next limiting facilities are the sedimen-
tation tanks at a flow of 6.4 mgd.

Secondary Treatment Processes

There are two basic, biological treatment processes to be
considered for expansion of the existing Weirton sewage
treatment facilities to provide secondary treatment; i.e.,
activated sludge or trickling filters. A third, physical
treatment process similar to the "Chemical/Physical Waste-
water Treatment Process" recently patented by the Calgon
Corporation should also be considered because of the nature
of the industrial wastes that are being considered for dis-
charge to the sewage facilities for treatment.

Activated Sludge Process?

There are many variations of the activated sludge process

1. "sStandards for Sewage Works," Upper Mississippi River
Board of Public Health Engineers and Great Lakes Board
of Public Health Engineers, revised July, 1954.

2. "Sewage Treatment Plant Design", Manual of Practice No.

8, Water Pollution Control Federation and the American
Society of Civil Engineers, 1959.

101



TABLE 8

WEIRTON SEWAGE TREATMENT PLANT
SUMMARY OF PLANT PARAMETERS OF EFFICIENCY

YEARLY MEAN PERCENTAGE OF REDUCTION

Biochemical
Settleable Solids Suspended Solids Oxygen Demand
% Reduction % Reduction %2 Reduction
1967 87.7% 55% 36%
1968 86.6% 54% 41%
1969 87.2% 53% 37%
3 Year Mean 87.2% 54¢% 38%

102



€0T

.COMPARISON OF UNIT CAPACITY DURING PRIMARY AND SECONDARY TREATMENT

Unit

Comminutor
Grit Chamber
Preaeration
Sedimentation
Tanks
Chlorine

Contact
Chamber

TABLE 9

WEIRTON SEWAGE TREATMENT PLANT

Design Parameter

Primary Treatment:

Required or
Recommended

None

Velocity
Detention

Detention
Aeration Rate

Surface Settling
Rate

Peak Hourly
Flow, or peak
Pumping Rate

0.75-1.25 fps
1.1 minutes

20-30 minutes
0.0-0.2 ft3/gal

600-800 gpd/ft?

15 minutes

Secondary Treatment

at 2000 gpm

Provided at Required or Limiting
4.0 mgd Flow Recommended Flow
6.5 mgd..each - 6.5 mgd
0.04 fps Same 75.0 mgd
5.49 minutes Same 20.0 mgd
29.7 minutesa Same 5.9 mgd
0.2 ft7/gal Same 8.0 mgd
628 gpd/ft? 1000 gpd/ft? 6.4 mgd
20 minutes Same 5.0 mgd



for biological waste treatment. Although varying in detail,
they essentially consist of aeration tanks with their
aerating and agitating facilities; the final settling tanks.
with their sludge withdrawal facilities; and pumps for
returning the activated sludge from the settling tanks to
the aeration tanks. Preliminary treatment to remove grit
and coarse solids ahead of the aeration tanks is usually
accomplished with primary sedimentation tanks. The acti-
vated sludge is agitated and aerated. The activated sludge
is subsequently separated from the treated sewage (mixed
liquor) by sedimentation, and wasted or returned to the
process as needed. The treated sewage overflows the weir
of the settling tank in which separation of the sludge takes
place. The "activated" sludge is a floc that is produced
by the growth of bacteria and other organisms in raw or
settled sewage in the presence of dissolved oxygen (aeration
tanks). The floc is permitted to accumulate or concentrate
by continually collecting it in settling units and returning
it to the aeration tank.

The conventional activated sludge process has long been used
in treating domestic wastes and to some extent in treating
industrial wastes. This process is capable of producing

a somewhat higher degree of treatment, 90 to 95% BOD
reduction, and a clearer effluent than most other biological
oxidation processes.

Completely mixed activated sludge processes have found
increasing popularity for use on industrial wastes. 1In
general, industrial wastes are more highly contaminated
than domestic wastes and, more importantly, are often
subject to sudden, sharp increases in contamination. It is
frequently claimed that the conventional activated sludge
process is easily upset by industrial wastes and is incap-
able of handling shock loads. This reputation may be due
largely to inadequate design and/or faulty operation.
Well-designed and operated activated sludge plants have
effectively handled high proportions of various industrial
wastes. For those systems where shock loadings of indus-
trial wastes can be expected, the use of combined mechanical
and diffused aeration devices is preferred over straight
diffused aeration in order to completely mix the incoming
raw waste with the contents of the aeration tank as
thoroughly as possible.

104



Trickling Filter Processes

A trickling filter or biofilter is a fixed bed of rocks,
glag, or plastic media over which the wastewater flows and
is cgntacted with a microbial slime which has formed into
a thin layer or film covering the bed media. Aerobic

cond?tions are maintained by natural draft air currents
flowing through the bed.

In actuality, the wastes are not filtered, but are absorbed
by the microbial slime. Air is diffused into the slime
layer to furnish oxygen for biochemical synthesis, and
auto-oxidation or endogenous respiration takes place, re-
leasing carbon dioxide water, and other oxidized end pro-
ducts. The net new growth of microbial sludge causes the

slime layer to thicken. As the layer becomes thicker the
outer portion will eventually slough off.

There are many variations of the basic trickling filter
process. When the system is used for treating domestic
wastes or combinations of domestic and industrial wastes,
primary sedimentation is employed. 1In the conventional
process, the primary settled effluent is passed through

the trickling filter and into a final or secondary settling
tank which removes the settleable solids sloughed from the
filter. Without any recirculation of the clarified plant,
the process is termed low rate or standard rate.

Most trickling filter systems constructed today employ the
high rate design. The difference between low rate and
high rate filters is in the hydraulic loading. Most high
rate filters utilize recirculation, which is recycling of
filter effluent through the filter. Variations in the
basic process begin with varying recirculation ratios;
whether the recycled filter effluent is returned to the
primary settling tank influent or to the filter influent;
variations as to the recycle methods to two filters in
series, use of intermediate settling tanks, etc.

Trickling filters are applicable for secondary treatment of
domestic sewage and mixtures of domestic and industrial
wastes which are susceptible to aerobic biologic processes.
They are capable of providing adequate treatment of such
wastes where the production of a plant effluent of 20 to

30 mg/1 of BOD is acceptable, assuming normal loadings.
Trickling filters are the most versatile of the biologic
treatment processes, and very dependable in performance.

105



Activated Carbon Wastewater Treatment Process

The use of granular activated carbon to remove dissolved
organic matter from wastewater has been successfully applied
to many industrial wastes. Demonstration of this process

by the U. S. Environmental Protection Agency at Pomona,
California, and Lake Tahoe, Nevada, have shown its appli-
cation for tertiary treatment of domestic wastes. The

use of activated carbon system to provide BOD removals

equal to secondary biological treatment was recently
demonstrated by the Calgon Corporation at the Cuyahoga
County Waste Treatment Plant in Rocky River, Ohio.

The process is of interest in the Weirton situation because
of the possible variations of dissolved organic materials
under consideration for combined domestic and industrial
waste treatment in the city sewage plant. The patented
Calgon process consists of primary sedimentation with the
addition of chemical coagulants to increase suspended solids
removal. The clarified wastewater is then passed through
"contactors"” which are vertical columns containing beds of
granular, activated carbon. The carbon adsorbs dissolved
matter and also serves to filter suspended solids. Since
this is a physical process rather than a biological one,
the system will be unaffected by sudden changes in influent
wastewater quality or by toxic substances. Such a system
can be expected to provide consistent BOD removals of

90 to 95%.

Design Parameters for Demonstration Plant

Design of the Demonstration Plant is to be included in
Phase II of the original three phase project. However,
based on the treatability evaluation and the present sewage
plant facilities, some basic preliminary design criteria
may be established. If the existing primary settling tanks
are utilized as primary tanks, the design of the surface
settling rate would be <600 gpd/ftz. If these tanks are to
be used as intermediat% tanks, the surface settling rate
would be <1000 gpd/ft<.

Design criteria for the aeration tanks is based on an
applied loading of 35 pounds BOD/1000 ft3. Detention time
is in the order of six (6) hours with tank depths approx-
imating ten (10) to fifteen (15) feet. If more than two
(2) aeration tanks are required, the existing preaeration
tanks may be put into service. Air requirements to supply
the necessary two (2) ppm of dissolved oxygen are approx-
imately 1500 cu. ft. air/lb. BOD.

106



Return sludge pump capacity would be in the magnitude of
50% of the design flow to optimize the mixed liquor sus-
pended solids. The final settling tanks would be designed
to achieve a surface settling rate of <800 gpd/ft2. The
design parameters of the treatment process would be such

so as to provide greater than a 90% removal of BOD and
suspended solids.

Cost Estimates for Expansion to Secondary Treatment

Construction costs have been estimated for expansion of

the existing Weirton Sewage Treatment Plant to provide
secondary treatment. Cost estimates are given only for

the activated sludge process. Construction cost estimates
for expansion to trickling filtration will be about the
same as activated sludge; however, costs for the activated
carbon process can be expected to be 10% to 20% lower.
Operating costs for the activated sludge process at Weirton
are estimated to increase the present operating costs by
50%. Operating costs for the trickling filtration and
activated carbon processes are estimated to increase present
operating costs by 40% and 60% respectively.

Table 10 shows the construction cost estimates for expan-
sion facilities for combined sewage and industrial wastes at
a flow of 4.5 mgd. Figure 15 shows the proposed layout for
expansion of the present primary treatment plant.

107



TABLE 10

WEIRTON SEWAGE TREATMENT PLANT
SECONDARY TREATMENT EXPANSION
CONSTRUCTION COST ESTIMATE

DESIGN FLOW RATE
UNIT 4.5 MGD

Conventional Activated Sludge

Aeration Tanks $275,000
Final Clarifiers with Return

Sludge Pumping Facilities 150,000
Interunit Piping 175,000
Electrical, Plumbing and Heating 75,000
Contingency at 20% 135,000
Engineering and Project Supervision 80,000
TOTAL ESTIMATED CONSTRUCTION COST $890, 000

108



60T

OHIO RIVER

STORM WATER
BY-PASS

PRESENT PRIMARY PLANT WITH
PROPOSED SECONDARY TREATMENT

| CHLORINE
——G— PRE-AERATION CONTACT TANKS
Fl L CHLORINATION
5| < Ca / EQUIPMENT
TANK PRIMARY
NO. I SETTLING
Q— AIR 1 TANK NO. |
BLOWERS
TANK |
NO.2 PRIMARY
GRIT RAW SLUDGE 1 SETTLING
\ TANK NO.2
_——— — = — ]
DIGESTORS a | [————|—%&; ]
— [ = (O] (O] l
< l Z = w = = =
TO DISPOSALe—  }—— S -0« Oy | Hulll=sy JZ | |
= I [ | ol < a < J =z << J 2
VACUUM FILTER 5e || §2 2z | S.||2E2 zEZ| |
a> CEr wh | roljtwtr Wy F
w | < < 2 g & 0 n |
- | ‘ a ’
2 ‘ |‘ O ] |
= — 4 _l

FIGURE

[/

TRASH RACK .

ARMINUTORS

GRIT CHAMBER

RAW SEWAGE PUMPS
__é VENTURI FLOW METER

15

PROPOSED SECONDARY TREATMENT—7



SECTION IX

SEWER SYSTEM DATA AND EVALUATION

The city of Weirton tied together the existing sanitary

sewer system with an interceptor system when the sewage
treatmgnt facilities were constructed. Several areas in

the Weilrton Steel Division are under consideration for dis-
posal of wastewaters to the city sewage treatment facilities.
These include the coke plant area, palm oil recovery, sheet
mill, tin mill, and the hot strip mill.

The coke plant is in an area where the city interceptor
begins. Sanitary wastes from both the coke plant and the
steel works areas presently flow by gravity to the city's
Fifth Street 1lift station. The King's Creek, Kings's Bowl,
and Weircrest areas of the city also drain to this station.

Since most of the wastes considered for co-treatment emanate
from the coke plant, an in-plant economic evaluation should
be made for construction of internal sewers and related
facilities. Consideration should also be given to costs for
an equalization basin or similar type holding capacity. It
would appear that holding capacity of eight (8) to twelve
(12) hours would be required, which would entail the instal-
lation of a 500,000 to 1,000,000 gallon tank or basin.

The lift station is equipped with two, 1,000 gpm pumps.
Observation of the operation of these pumps indicates an
average daylight pumping rate of 500 to 750 gpm. Much of

the time both pumps are operating, presumably at a total
pumping rate of 2,000 gpm. As a first estimate, the lift
station has the capacity of an increase in flow of 1,250 gpm
(1.8 mgd). Since the 14 inch cast iron force main from the
1ift station can handle larger flows than 2,000 gpm, the
installation of larger pumps is a possibility; however, the
capacity of the gravity interceptor must first be determined.

The force main discharges into a 21 inch reinforced inter-
ceptor installed on a slope of 0.5 ft/100 ft. Using a '
roughness coefficient of 0.013 in the Manning formula, this
segment of the interceptor has a_capa01ty.to convey 7:5 mgd
when flowing full. Standard sanitary englneerlng.deglgn is
to provide 250% of design flow for peak flow and infiltration
in interceptors. Therefore, this segment of the interceptor
has a capacity for 3.0 mgd, or approximately the capacity of

the 1lift station.

111



The 21 inch portion of the interceptor enlarges to 24 inches
on a slope of 0.4 ft/100 ft. This segment has a capacity for
9.0 mgd when full or 3.9 mgd at standard design flow. Below
this, the interceptor enlarges to 30 inches, 36 inches, and
48 inches. The relevant data for this interceptor from the
lift station to the sewage plant is summarized in Tables 11
and 12,

Presently, the limiting capacity in the interceptor sewer is
approximately 1.0 to 1.5 mgd into the Fifth Street 1lift
station. The force main discharges into a 21 inch segment
of the interceptor. Although standard design practice would
place the capacity of this sewer at 3.0 mgd, the determina-
tion of the actual peak flows in this sewer may show that it
has a higher "safe" reserve capacity than the present esti-
mate of 1.6 mgd. Similar determinations may also be neces-
sary in the larger downstream portions of the interceptor.

The 21 inch and 24 inch portions of the interceptor are
constructed of vitrified clay pipe, and the larger diameter
portions of reinforced concrete pipe. Vitrified clay is very
resistant to acids, alkalis and other corrosive chemicals.
Concrete pipe on the other hand can be corroded by acids and
sulfide gas. The industrial wastes under consideration for
discharge into the Weirton sanitary system basically consist
of acid scrubber rinses, tin mill finishing rinses, and oil
waters from the palm oil treatment plant and Weirlite lines.
Analyses of these wastewaters during this study found them